
R86014

WARNING: The assembly shown represents an 
important part of the Double Insulated System. 
To avoid the possibility of alteration or damage 
to the System, service should be performed by 
your nearest authorized service center.

AVERTISSEMENT :  L'ensemble illustré représente 
une partie importante du système à isolation 
double. Afin d'éviter la possibilité de modification 
ou de dommage au système, la réparation ne doit 
être effectuée que par votre centre de réparation 
centre commercial autorisé.

ADVERTENCIA: El conjunto que se ilustra 
representa una parte importante del Sistema 
de Aislamiento Doble. Para evitar la posibilidad 
de alteración o daño del sistema, la reparación 
debe ser efectuada en su centro de servicio 
autorizado.

8

9

10

12

14

16

15

13

18

19

3

1

2

5 6

10

9

4

7

11

11

17

20 21

22



R86014

KEY	 P/N	 DESCRIPTION	 QTY 	PIÈCE	 RÉF.	 DESCRIPTION	 QTÉ REF.	 N/P	 DESCRIPCIÓN	 CANT.

	 1	 6613402		 Screw.............................................................1

	 2	 681213001		 Chuck.............................................................1

	 3	 6320601		 Bit Clip...........................................................1

	 4	 302927001		 Clutch Cap/Gear Train Assembly...................1

	 5	 660212001		 Screw (M4 x 6 mm)........................................2

	 6	 670030004		 Spring Washer................................................2

	 7	 230033139		 Motor Assembly.............................................1

	 8	 340026001		 End Cap.........................................................1

	 9	 660031021		 Screw (M3.5 x 14 mm)...................................6

	 10	 302884001		 Housing Assembly.........................................1

	 11	 660435006		 Screw (M3.5  x 18 mm)..................................4

	 12	 301603001		 Cap Assembly................................................1

	 13	 641235001		 Autoshift Selector..........................................1

	 14	 517028001		 Autoshift Lock................................................1

	 15	 516393001		 Trigger............................................................1

	 16	 672626001		 Trigger Spring.................................................1

	 17	 270035001		 Switch Assembly............................................1

	 18	 672300001		 Pin..................................................................1

	 19	 940976309		 Data Plate......................................................1

	 20	 516331001		 Forward/Reverse Selector.............................1

	 21	 940114162		 Logo Plate......................................................1

	 22	 670820066		 Double-Ended Bit..........................................1

		  Not Shown:	
		  901615002		 Tool Bag.........................................................1

		  987000285 		 Operator’s Manual.........................................1

		  3-15-12 
		  (REV:08)

	 1	 6613402		 Vis..................................................................1

	 2	 681213001		 Mandrin .........................................................1

	 3	 6320601		 Clip à embout.................................................1

	 4	 302927001		 Clutch cap/ 
				   carter d’engrenages.......................................1

	 5	 660212001		 Vis (M4 x 6 mm).............................................2

	 6	 670030004		 Rondelle ressort.............................................2

	 7	 230033139		 Moteur............................................................1

	 8	 340026001		 Capuchon d’extrémité ..................................1

	 9	 660031021		 Vis (M3.5 x 14 mm)........................................6

	 10	 302884001		 Ensemble de boîtier.......................................1

	 11	 660435006		 Vis (M3.5  x 18 mm).......................................4

	 12	 301603001		 Capuchon......................................................1

	 13	 641235001		 Sélecteur « auto shift » 
				    (réglage automatique 
				   de la vitesse)..................................................1

	 14	 517028001		 Autoshift verrouillage.....................................1

	 15	 516393001		 Gâchette........................................................1

	 16	 672626001		 Ressort de gâchette.......................................1

	 17	 270035001		 Commutateur.................................................1

	 18	 672300001		 Goupille..........................................................1

	 19	 940976309		 Plaque de données........................................1

	 20	 516331001		 Sélecteur de sens de rotation........................1

	 21	 940114162		 Plaque de logo...............................................1

	 22	 670820066		 Embout double..............................................1

		  Pas illustré : 
		  901615002		 Sacoche.........................................................1

		  987000285 		 Manuel d’utilisation........................................1

	 1	 6613402		 Tornillo............................................................1

	 2	 681213001		 Portabroca.....................................................1

	 3	 6320601		 Clip para puntas  
				   de destornillador............................................1	
	 4	 302927001		 conj. de la caja de engranajes.......................1

	 5	 660212001		 Tornillo (M4 x 6 mm).......................................2

	 6	 670030004		 Arandela de resorte........................................2

	 7	 230033139		 Conj. del motor..............................................1

	 8	 340026001		 Tapa del extremo...........................................1

	 9	 660031021		 Tornillo (M3.5 x 14 mm)..................................6

	 10	 302884001		 Conjunto de la armazón.................................1

	 11	 660435006		 Portabroca (M3.5  x 18 mm)..........................4

	 12	 301603001		 Tapa...............................................................1

	 13	 641235001		 Selector autoshift ..........................................1

	 14	 517028001	 	Asegurar autoshift..........................................1

	 15	 516393001		 Gatillo.............................................................1

	 16	 672626001		 Resorte...........................................................1

	 17	 270035001		 Conj. del interruptor.......................................1

	 18	 672300001		 Vástago..........................................................1

	 19	 940976309		 Placa de datos...............................................1

	 20	 516331001		 Selector de marcha 
				   adelante/atrás ...............................................1

	 21	 940114162		 Placa de logo.................................................1

	 22	 670820066		 Punta de destornillador  
				   doble..............................................................1

		  No se ilustra:
		  901615002		 Bolsa de herramientas...................................1

		  987000285 		 Manual del operador......................................1




